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Company Name (< sliall plp) i anal Js

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 15/04/2023

Reporting Date  : 21/04/2023

Reporting No.  : 22

Sample No, s 2l

Dear Gantleman,
Attached here with the Soil Embankment delivered on 15/04/2023

Materials test

Sieve analysis according to ASTM D-422,
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318,
Soll classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

e T ol St

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken
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Company Name (=¥ sbhall plises) db sl fsn

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
“Location : St (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 15/04/2023

Reporting Date : 21/04/2023

Reporting No.  :22

Sample No. £ 22
RESULTS OF SIEVE ANALYSIS According to ASTM D-422.
Si?:j:z ¥ Passing %
50 100
37.5 97.1
25 83.8
19 732
12.50 63.2
9.50 56.1
4.75 43.8
2.36 371
2.00 34.1 a
L18 333
0.600 31.8
0.425 29.2
0.300 20,0
0.150 14.4

2

3 El Malck El Afdal Btreet
Lamalek, Cairo.
Tel.& Fox - 27367231 - 27363003
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Company Name (<Y il el A anui] fa

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
-Location : St. (472+100) = (473+100)

Type of sample : Soil Embankment

Delivery Date  : 15/04/2023

Reporting Date  : 21/04/2023

Reporting No.  :22
_Snmplu No. s a2

Materials finer than 75 pm (no.200) sieve
by washing ASTM D-1140.

Resulis
Test (%)
Percentage of material finer than 12.6
Sieve Size 75 pM  (No.200) -

3 El Malek E1 Afdal Street sl ST
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Company Name (=3 5lBall ¢y A sl Guen

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
~ Location : St. (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date  : 15/04/2023

Reporting Date  : 21/04/2023

Reporting No. :22

“Sample No. + 22
Results of liguid limit and plasticity index
i rdin ASTM D-4318
Results

Test (%)

Liguid Limit NP

: Plastic Limit NP
Plasticity Index NP
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Famalek, Criro, 3 b L1 - LU e 11
Tel.& Fax : 27367231 - 27363003 YWITF AP o TVIFTVTT) 5 ubld + gaduli
ﬁEEﬂH‘EDITEE - cil p[




CEL

Consaiting Englneering Bureaw £ Laboratorios
:-_n.uu-l-;.ﬂ‘i l:ﬂ_,‘-::--y‘ e L 17135'-11

Company Name (< il Ui & dad fpuin
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
Type of sample : Soil Embankment
Delivery Date : 15/04/2023
Reporting Date  : 21/04/2023
Reporting No.  :22
-Sample No. 22

Soil Classification According to Project Specs (Embankment)

Results Limits according
TEST :
(%) Projects Specs
|+ Group Classification (A-1-a) (A-1-a) (A-1-b)
200 mm  (No.10). 34.1 Max 50 % o
0.425 mm (No. 40). 29.2 Max 30 % Max 50 %
0.075 mm (No. 200). 12.6 Max 15 % Max 15 %

Characteristics of fraction passing 0.425 mm (No.40)

FAquid I o iy N e WS

Plastiestyindes .o i iiniiien NP Max € % Max 6.9

The test results are {Z;ﬁ Comply - 0 Not Comply) with specifications limits

3 Ef Malek E1 Afdal Strest it ot & v

Zumalek, Cairo, IAS 30 a0 - i La B
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Company Name (<N 3Ball plsu) Ak 2ol fus
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
-Type of sample  : Soil Embankment
Delivery Date  : 15/04/2023
Reporting Date  : 21/04/2023
Reporting No.  :22

Sample No. =22
Moisture — Density relation of soil
Test result (Modified proctor test
ASTM D-1557
2l
. LDg-
E 206
& 204 :
T
B 202
i
E e
1.08
]_55 ——— S Iy 1 | RIS ' Bl [ i e T
4 5 b T g 9 10 11
water content %
¢ Max dry density (gm/cm?) : 2.09
»  Optimam moisture eontent % £ 73
i
3 El Malok El Afdal Strest Py LT -
Famalek, Cairo. & s lall - Sl 11
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Company Name (<3 skl plipe) ik 2l Coen
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
Type of sample : Soil Embankment
Delivery Date  : 15/04/2023
Reporting Date  : 21/04/2023
Reporting No. ;22
Sample No. : 22

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
2 PRTICEAH stress on piston (Mpa)
mm Inch
0.64 (.025 2.18
1.27 0.050 2.38
) 191 0.075 2.64
2.54 0.100 2.89
3.18 0.125 3.04
3.81 0.150 3.20
4.45 0.175 3.40
5.08 0.200 3.60
5ol (0.225 375
6.35 0.250 3.91
CBR Result Stress (Mpa) CBR %
Wi = St Valuee Sample resalis
b Hr:‘:’“;'ﬁf:‘ 5 6.90 2.89 2

Aﬁa-:.hetl graph shows penetration resistance versus penetration magnitude.
- pagied to dry density of 2.09{gm /em™)

"3 El Malek El Afdal Street ST -

Famalek, Cairo. 2 pblah . Llre i1
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Company Name (<Y glall pllu) 4 ]
: Eleetric Express Train, from Al Ain Sokhna to Marsa Matrouh
: St. (472+100) : (473+100)

Project
Location
Type of sample

: Soil Embankment

-Delivery Date  : 15/04/2023
Reporting Date  : 21/04/2023
Reporting No.  :22
Sample No. 122
Load Penetration Curve of CBR Test
ASTM D-1883
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Company Name (<4 siall pli) da daal fesn
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
Type of sample : Soil Embankment
" Delivery Date  : 01/05/2023
Reporting Date  : 06/05/2023
Reporting No.  : 24
Sample No. : 24

Dear Gentleman,
Attached here with the Soil Embankment delivered on 01/05/2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liguid limits and plasticity index of soil according to ASTM D-4318.
Soil classification accoerding to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

L S

Note: The sample was brought by the client to our laboratory and the laboratory iy not
responsible for the way it is taken

I

3 El Malek K1 Afckal Street : =L (TR R
Zamnalek, Catro. | AS A palE0 - ik i
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Company Name 3(<¥ stiall plise) b aul fpeea
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St (472+100) : (473+100)
Type of sample  : Soil Embankment
-Delivery Date  : 01/05/2023
Reporting Date  : 06/05/2023
Reporting No.  : 24

Sample No. : 24
RESULTS OF SIEVE ANALYSIS According to ASTM D-422,
Siﬁ:ﬂf}:“ Passing %
50 100
315 26.4
25 82.4
19 737
12.50 64.8
9.50 57.4
4.75 48.6
2.36 43.0
: 2.00 38.1
1.18 i5.5
0.600 33.2
: - 0.425 31.1
0.300 26.0
0.150 14.4

3 El Malek E Afdal Street ead¥i st &7
Zamnlek, Cairo, 2 b - it a L1
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- Company Name (< sliall plisn) ik il fpsn
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
Type of sample : Soil Embankment
Delivery Date  : 01/05/2023
Reporting Date  : 06/05/2023
Reporting No.  : 24
Sample No. : 24

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Test Results
(%)
Percentage of material finer than 11.9
Sieve Size 75 pM  (No.200) 5
==
3
3 El Malek El Afdal Street Juaddr et 5
Famalel, Cairo, a3 plEh - Zlhe i1
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Company Name (<Y stiall plis) A snd
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
Type of sample : Soil Embankment
Delivery Date : 01/05/2023
"Reporting Date  : 06/05/2023
Reporting No.  : 24

Sample No. 124
1 id li ] X
i -431
Results
Test (%)
Liguid Limit NP
Plastic Limit NP
Plasticity Index NP

3 El Malek El Afdal Street
Zamalek, Cairo.
Teb.& Fax 1 27367231 - 2TI63003
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Company Name (< siall pls) ik da] fian

- Project
Location : St. (472+100) : (473+100)
Type of sample  : Soil Embankment
Delivery Date : 01/05/2023

_Reporting Date  : 06/05/2023
Reporting No.  : 24
Sample No. : 24

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

3 --.Euil Classification According to Project Specs (Embankment)

Resulis Limits according
TES

2 : % (%) Projects Specs
* Group Classification (A-1-b) (A-1-a) (A-1-b)

| 2.00 mm - (No.10). 38.1 Max 50 % e
0.425 mm (No. 40). 31.1 Max 30 % Max 50 %
0.075 mm (No. 200). 11.9 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Ligaid Bt . v s vannessnsnssvpannsn NP SrELES Y 1
PlastiCity oK .. .cocvovevernsearessar NP Max 6 % Npas

3 El inlck El Afdal Strest
Lamnlek, Cairo
Tel.& Fuax : 2TI6TIE] - 27363093
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Company Name (< gball pliju) A dnl fposa
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 01/05/2023

Reporting Date : 06/05/2023
‘Reporting No.  :24

Sample No. 124
- " Mouoisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
21 -
208 -
:E 2.06 -
E- 2.04
E " 202
‘; 2
=
198
196 —— . . — bt
5 & g 8 g 10 11
water content %
¢  Max dry density (gm/em?) = 2.09
e Optimum moisture content %% : 8.1

A El Malel E1 Afedal Streat [ T NS F

Zamalek, Cairo. 3 L3 - L 3
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Company Name (< sthall i) dda snadl Cposn

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 01/05/2023

Reporting Date  : 06/05/2023
- Reporting No. :24

Sample No. : 24
* Test Results of California Bearing Ratio on Base Materials
ASTM D 1883
peteBI stress on piston (Mpa)
mm Inch
0.64 0.025 2.38
1.27 0.050 2.54
1.91 0.075 2.74
2.54 0.100 2.99
3.18 0.125 327
3.81 0.150 3.49
4,45 0.175 3.63
5.08 0.200 3.78
| 0.225 3.91
6.35 0.250 4.01
CBR Result Stress (Mpa) CBR "%
At 0.1 Inch (.54 mm) 5t Value Sample resulis
penctration 6.90 2.99 R
Notes

mlw:hl:d graph shows penetration resistance versus penetration magnitude.
ss-campacted to dry density of 2.09 (gm fem)

3 El Malck El Afdal Street
Tamalek, Cairg.
Tel.& Fox : 27367231 - 27363093
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Company Name (< stall sl i dasdf fpn

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
“ Location : St. (472+100) = (473+100)

Type of sample  : Soil Embankment

Delivery Date  : 01/05/2023

Reporting Date  : 06/05/2023

Reporting No. 124

Sample No. 124

Load Penetration Curve of CBR Test

ASTM D-1883

B
=

2

g

Stress on Piston (MPa)

i 1
SR PR -
l i

3 EL Malck El Afdal Street S0 (g
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Company Name s(= gliall plipes) 4k Al s
“Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
Type of sample : Soil Embankment
Delivery Date : 20/05/2023
-Reporting Date  : 26/05/2023
Reporting No.  : 26
Sample No. : 26

Dear Gentleman,
Attached here with the Scil Embankment delivered on 20/05/2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

Callf-cinh - B ol i

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken

3 El Malek E1 Afdal Street b Ellett G T
Zmalek, Cairo, JAS 3 palal - Wl j
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Company Name (<8 sthall gl 4k sl fuen
_Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St (472+100) : (473+100)
Type of sample : Soil Embankment
Delivery Date : 20/05/2023
Reporting Date : 26/05/2023
‘Reporting No.  : 26
Sample No. : 26

RESULTS OF SIEVE ANALYSIS According to ASTM D-43112.

ST;S;H Passing %

50 100
37.5 96.1
25 85.1

19 76.8
12.50 69.6

- ' 9.50 59.5
4.75 52.5
2.36 50.0
2.00 44.1
1.18 40.2
{L.600 34.9
0.425 283
0.300 23.0
0.150 15.0

BV T = HOT poapah Jumin ),
PR U TR T P D

3

3 El Malek E1 Afdal Strest
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Company Name (< slall pli) b sl (e

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St. (4724100) : (473+100)
Type of sample : Soil Embankment
Delivery Date : 20/05/2023

Reporting Date : 26/05/2023

Reporting No.  : 26

Sample No. 226

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 12.6
Sieve Size 75 pM (N0.200) ;

- Jadualh

HAD - i DT st bt s
5l o s B AL B L gl B0

|

3 El Mnlck El ATdal Strest
Lamalek, Cairo.
Tel.& Fax : 27367231 - 2736303
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Company Name (<Y jhall plis) A tau fpn
Project

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Location : St (472+100) : (473+100)
Type of sample : Soil Embankment
Delivery Date  : 20/05/2023
Reporting Date  : 26/05/2023
Reporting No.  : 26
“Sample No. 126
- 1 i i ity i
il ing t . D
Results
Test (%)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

------

HU 086 ~ BT st fi
e ol e i AR e T

4

3 El Malck El Afdal Strect
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Tebf Fax ; XT36TZI1 - FT363003

ACCREDITED
Tealig LA-CAHOrF

b Ellatl S T

S LAl - UFLa 1
FPYPIraAr - PYIIVTF o Sl 4 Sedull
www.cel-egypi.com



CEL

Conswiting Enginearing Bureaw & Laboratories
B Sgt i Dok 3 LB lelae Ta

Company Name (<43 sRall gl & snl s
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)
Type of sample  : Soil Embankment
Delivery Date : 200052023
Reporting Date  : 26/05/2023
Reporting No.  : 26
-Sample No. : 26

Seil Classification According to Project Specs (Embankment)

Results Limits according
TEST :
(%) Projects Specs
» Group Classification (A-1-a) (A-1-a) (A-1-b)
200 mm (No.10). 44.1 Max 50 % | -
(.425 mm (No. 40). 28.3 Max 30 % Max 50 %
1 0.075 mm (No. 200). 12.6 Max 15 % Max 15 %

Characteristics of fraction passing 0.425 mm (No.40)

Liquid Limit ..........cc000ae , e | SO [ =i S

Plasticity IN0EX .....coonimmianinrpsnssas NP Max 6 % Max 6 %

The test results are {E! Comply - o Not Comply) with specifications limits

- Agnrlpli
Signature fo v r

B = D = B e it 4.
il I AR D R s i

<l g

5

3 Kl Malek El Afdnl Street LT T
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Tel.& Pax : 27367231 - 27363093 Mot TYPTF AT - YYPTIVIF| 5 bl + qpil]
alc |

Tamting Laborimey www.cel-egypt.com




CEL

Consuliting Englneering Bureaw & Laboratorias
1.._-..!-'1.1..1' :-#I_;h"‘-:uu-ﬁ'l Jalama |__.l:l=d

Company Name (<9 sHall pliu) A sl s

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Loecation : St. (4724100 = (473+1040)
-Type of sample  : Soil Embankment
Delivery Date : 20/05/2023
Reporting Date  : 26/05/2023
Reporting No.  : 26
_Sample No.- : 26
Moisture — Densi tion of soil
Test result (Modified proctor test
ASTM D-1557
2.08 |
; il | /\
E
= 2. ;r' e
e /
> 202
E il
&
E.

5 B 7 ] 5 10 11
wialer content %
s  Max dry density (gm/cm?®) +2.07
o  Optimom moisture content %% : 7.8
" fi
3 El Malek Bl Afdal Street P T TR
Famalek, Cairo, & 31 - Alla 30

Tel& Fax : 27367131 « 27363003
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" Company Name (<9 shall plisg) dds dnal fyouan
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St (472+100) @ (473+100)
Type of sample  : Soil Embankment
Delivery Date = 20/05/2023
Reporting Date  : 26/05/2023
Reporting No.  : 26
Sample No. : 26

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
Pl stress on piston (Mpa)

mim Inch

(.64 0.025 2.28
1,27 0.030 2.54
1.91 0.075 2.79
2.54 0.100 3.04
3.18 0.125 3.30
3.81 0.150 3.55
4.45 0,175 3.80
5.08 0.200 4.06
5.71 0.225 4.31
6.35 (0.250 4.56

EHHWRasuIt Stress (Mpa) CBR %
At 0.1 inch (2.54 mm) AN HEUp ML 44.1
penetration 6.6 31.04

Notes :
1- Attached graph shows penetration resistance versus penetration magnitude.
2. The sample was compacted to dry density of 2.07 (gm /em™)

at 7.8% optimum water content.

3 EI Malek EJ 3%

: L TP R
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Company Name (2 gliall plisu) Ao smaal (s
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 20/05/2023
‘Reporting Date  : 26/05/2023

Reporting No.  : 26

Sample No. : 26

Load Penetration Curve of CBR Test
ASTM D-1883

5.00

P T ¢ S RS- '

:

!
[T,
=

:

Stress on Piston (MPa)
o
2 28 3
I = S——

2

o o

E A
=]
]
3
]
]
]
i

=z mal
¥
¥
1
'

B
3 El Malek EI Afdal Street WP-E TIPS -
Famatek, Calro, alal - e 11

Tel. & Fax : 27367231 - 27563003 TYPIFAF o FYPIVIT) o ulli + Gaded

ACCREDITED"
Tassny Labartmiony www.cel-egypt.com



CEL

Consulting Enginearing SBureaw & Labordaberios
= 2a?) S AATLL ) el ..

Company Name :(<Y s8all el A andl g

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 19/06/2023

Reporting Date : 25/06/2023

Reporting No.  : 27

Sample No. v 27

Dear Gentleman,
Attached here with the Soil Embankment deliverad on 19/06/2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs,
Proctor Test according to ASTM D-1557

L g Ll opd s

Note: The sample was brought by the client to owr laboratory and the laboratory is not
responsible for the way it is taken
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Company Name (<Y sbiall #U) Ads dal (ousn

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Loeation : St. (472+100) : (473+100)

Type of sample  : Soil Embankment

Delivery Date : 19/06/2023

Reporting Date  : 25/06/2023

Reporting No.  : 27

Sample No. : 27

RESULTS OF SIEVE ANALYSIS According to ASTM D-422.

Si?ﬁﬁ? Passing Yo

S0 100
375 97.1

25 84.8

19 73.6
12.50 65.2
9.50 58.2
4.75 47.9
2.36 44.4
2.00 41.3
1.18 31.7
0.600 328
0.425 28.2
0.300 22.2
0.150 14.9

3 El Malek F1 Afdal Street IEEL RTINS (R o
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Company Name (< sl pliaw) s dnaal fyosn

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 19/06/2023

Reporting Date  : 25/06/2023

Reporting No.  : 27

Sample No. + 27

Materials finer than 75 pum (no.200) sieve
by washing ASTM D-1140.

Results
Test %)
Percentage of material finer than 12.7
Sieve Size 75 uM  (No.200) ’

3 El Malek El Afdal Strest
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Company Name (<4 siall plipw) i dand] G

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) = (473+100)

Type of sample  : Soil Embankment

Delivery Date  : 19/06/2023

Reporting Date  : 25/06/2023

Reporting No.  : 27

Sample No. ]
Results of liguid limit and plasticity index
of soils according to ASTM D-4318
Results

Test (%)

Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

Al
o A EAEs gt

4
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Company Name (<4 shall plis) i snul fposa

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St (472+100) : (473+100)

Type of sample : Soil Embankment

Delivery Date : 19/06/2023

Reporting Date  : 25/06/2023

Reporting No.  : 27

Sample No. 1 27

Soil Classification According to Project Specs (Embankment)

Tsanlia Limits according
TEST :
(%) Projects Specs
* (roup Classification (A-1-a) (A-1-a) (A-1=b)
200 mm (No.10), 41.3 Max 50 % P
0.425 mm (No. 40). 28.2 Max 30 % Max 50 %
0.075 mm (No. 200). 12.7 Max 15 % Max 15 %

Characteristics of fraction passing 0.425 mm (No.40)

EIRE EA0TI s . swvnnssmnsesninmosants NP — e

Plasticity 008K ..cocvsirinrissrssansanas NP Max 6 % Max 6 %
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Company Name (<Y il pliss) i sl fesan

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : St. (472+100) : (473+100)

Type of sample  : Soil Embankment

Delivery Date  : 19/06/2023

Reporting Date : 25/06/2023

Reporting No.  : 27

Sample No. 127
Moisture — Density relation of soil
Test result (Modified r test
A D-1557
287 4
208 |
T 205 q“\«;
g 204 - A
E 2.08 4 \
= 202 \a,\
£ 2m i v, =
E 1o ! __r‘..r-"f N
158 v
197 + . =il Lt pun ) :
5 L1} ) & e | 10 11
water content #
o Max dry density (gm/em?) : 2.06
¢ Optimum moisture content % : 7.9

1 El Mel=k El Afdel Street
Femalek, Cairo.
Tel.& Fox : 27367231 - 27303093

had ¥ St 4T

TVPIFAr - TVPIYVTFD o ulld 4 Sadl
www.cel-egypt.com

ACCREDITED
Tominy Loy



B e e

EA;MME
I sl Ll diie
MR AT b e sfl] 4 AN

- - = == =

L}

] -
iy ety Tk 0 R T L g R ot A
e T e g T ey e B e e e n--ldl‘l-l--wlbdh“-"-‘-r
2 Y R ) pa ) g e LASHL et kel
st ety b g 8 Bt g T s gl Ul H-" ,
| 4 Eﬂmwmsi-}mmw‘ e
Ly 20 ity pub ol RpmpasallB ¢ pitindi i
A p A Fata) Al bkt y ARk (] pon T M AL g
PR = = TR
lin Tyl 1 8 gy T8 kil e
pwg,uaqmmm#ﬂ#

i
LR R LT aE EELL N L =

Bl fagh oty pd
By . TJ-'r.ﬁ LR L L ks - __:T_‘IJ.“—“ -
TR e i LR LT “m Ll B T i sy 2y E;_ =
L SEo s I

{27 Ll agn il Lo ke o i) 1B )

o,

{I-?

..r.._.h-\n..-rlgnm-l-.ui- e Sl sl
":% ( ek |
'I Fr.:::r

"L'

SUGEAL stz
,f.F * oar Al sl

5 f\h—!.'l.'lFJn'fT,;,i'i,‘ﬂ“*‘iw




i v

Sol==I1 Eiiscnil

28 ga Al piasa

Cdl) aapead) Al S U g gyl Asliiall Jlast) g ol 30 sl Jlas|
asll e ABliwall B il e g U (7 g ke - Calad) — A 0¥ daualad) — 453
S 518 0.3 Joki 4724400 a8 A 472+100

ol A ] s A8 35 ;A
Wil e Aldate — Lowaldl) A8atal) + il il
2023/10/08 ki ( 2024/2023/487) 4y Liall Lids
—: 0 JS aalia) 2023/10/15 381 sadl 3aY) a gs (b A)

s Jesllg (5 hll dalal) Aigl) - e g pdiall ple g Al Aus dasa/ (uaigall ) -1
S5 (30 Aalal) Ayl - gkl Gutiges s gHd) Al A aA )/ Gudigeall ) 2
A dna) Cpuus A8 i - £ g pia 32 dada prlallas / Gudigal) Al -3
—: @B gall a3UY Adle 3 ) 9S3all Alaadl jlwa o g sall dlldg
sfirg dgle oy g 2ANN A paddly pans g A AU (35 gl Ca LA B gl 0 i B
dlaally Jlest) £y 9 a8 gall a3ud fa 5 98 2023/10/15 f

JM‘@JJ&SUJSMY&E‘J

Cilad gl

~ 3

AU T 5, 2
S RSQATENY —_—

2338 31 B st
FE TR

”-
[ \’D
C\'\ <

ala 3 gana ddnae AT







	صلاحيه رقم 22
	صلاحيه رقم 24
	صلاحيه رقم 26
	صلاحيه رقم 27

